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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

1 Introduction and Conclusion

The tests indicated in section 2.0 were performed on the product constructed as described in section 4.0. The
remaining test sections are the verbatim text from the actual data sheets used during the investigation. These test
sections include the test name, the specified test Method, a list of the actual Test Equipment Used, documentation
Photos, Results and raw Data. No additions, deviations, or exclusions have been made from the standard(s) unless
specifically noted.

Based on the results of our investigation, we have concluded the product tested complies with the requirements

of the standard(s) indicated. The results obtained in this test report pertain only to the item(s) tested. Intertek
does not make any claims of compliance for samples or variants which were not tested.

2 Test Summary

Section Test full name Result

Transmitter Spurious Emissions

6 P
(FCC Part 15.247(d), RSS-247 Issue 3 § 5.5) ass

2 Output Power Pass
(FCC Part 15.247(b)(3), RSS-247 Issue 3 § 5.4(d))

3 Occupied Bandwidth Pass
(FCC Part 15.247, RSS-247 Issue 3 § 5.2(a))

9 Power Spectral Density Pass
(FCC Part 15.247(e), RSS-247 Issue 3 § 5.2(b))
Antenna Requirement

10 (FCC Part 15.203, RSS-Gen Issue 5 § 6.8) Pass

Non-Specific EMC Report Shell Rev. December 2017 Page 4 of 84
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

3 Client Information

This product was tested at the request of the following:

Client Information

Client Name: | SlimeVR B.V.
Address: | Kabelweg 57
Amsterdam, Noord-Holland, 1014 BA
The Netherlands
Contact: | Rena Dorogova
Email: | e@slimevr.dev

Manufacturer Information

Manufacturer Name:

SlimeVR B.V.

Manufacturer Address:

Kabelweg 57
Amsterdam, Noord-Holland, 1014 BA
The Netherlands

Non-Specific EMC Report Shell Rev. December 2017
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

4 Description of Equipment under Test and Variant Models

Equipment Under Test

Product Name

SlimeVR FBT Tracker

Model Numbers

SlimeVR FBT Tracker

Serial Number

SLIMEVR-MAIN-TRACKER

FCCID

2BC4F-SVR-TR1

ICID

31474-SVRTR1

Receive Date

10/12/2023

Test Start Date

10/13/2023

Test End Date

12/7/2023

Device Received Condition

Good

Test Sample Type

Production

Rated Voltage

Internal battery, 5V USB-C charging capability

Software Used By EUT

0.3.2

Frequency Band(s)

2412 - 2462 MHz

Modulation Type(s)

DSSS (802.11b), OFDM (802.11g/n)

Test Channel(s)

2412 MHz, 2437 MHz, 2462 MHz

Antenna Gain?

1.97dBi

Description of Equipment Under Test (provided by client)

Full-body tracker for virtual reality.

4.1 Variant Models:

There were no variant models covered by this evaluation.

! This information was provided by the client and may affect compliance. Intertek does not make any claims of
compliance for values other than those shown.
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

5 System Setup and Method

5.1 Method:

Configuration as required by ANSI C63.10:2020

No. | Descriptions of EUT Exercising

1 | Transmitting an 802.11b/g/n Wi-Fi signal on low, middle, or high channel

Cables
Qty Description Length (m) Shielding Ferrites Termination
None
Support Equipment
Description Manufacturer Model Number Serial Number
None

5.2  EUT Block Diagram:

SlimeVR FBT
Tracker

s
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6 Transmitter Spurious Emissions
6.1 Test Limits

FCC Part 15.247(d):

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the transmitter complies
with the conducted power limits based on the use of RMS averaging over a time interval, as permitted
under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead
of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(c)).

RSS-247 Issue 3 § 5.5:

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
device is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided that the transmitter demonstrates compliance with the
peak conducted power limits. If the transmitter complies with the conducted power limits based on the use
of root-mean-square averaging over a time interval, as permitted under section 5.4(d), the attenuation
required shall be 30 dB instead of 20 dB. Attenuation below the general field strength limits specified in
RSS-Gen is not required.

6.2 Test Method

Tests are performed in accordance with ANSI C63.10:2013 § 11.12.1 Radiated emission measurements.

Non-Specific EMC Report Shell Rev. December 2017 Page 8 of 84
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

6.3  Test Equipment Used
Description Asset Manufacturer Model Cal Date Cal Due
EMI Test Receiver 8258 Rohde & ESW44 9/19/2023 9/19/2024
Schwarz
Magnetic Loop Antenna 2366 ETS 6502 8/28/2023 8/28/2024
Bilog Antenna (30MHz- 7085 SunAR JB6 3/7/2023 3/7/2024
1GHz)
Horn Antenna (1-18GHz) 3780 ETS 3117 8/8/2023 8/8/2024
Horn Antenna (18- 3779 ETS 3116¢ 8/23/2023 8/23/2024
40GHz)
System Controller 4096 ETS Lindgren 2090 Verify at Verify at
Time of Time of
Use Use
System Controller 3957 Sunol Sciences SC99V Verify at Verify at
Time of Time of
Use Use
30M-1G 3m Signal Path 3339, 2592, 8188, 10/5/2023 10/5/2024
without Preamplifier 8185
1-18GHz Signal Path with 3074, 3918, 2588, 10/5/2023 10/5/2024
Preamplifier 2593, 8188, 8185
18-40GHz Signal Path 7020, 3921, 7021 1/12/2023 1/12/2024
with Preamplifier
6.4  Software Utilized
Name Manufacturer Version
EMC32 Rohde & Schwarz Version 10.60.20
6.5 Test Results

The sample tested was found to be compliant. The data presented represents the worst case emissions with the
device positioned in three orthogonal positions. All observed emissions outside of the band of operation were

attenuated by at least 20dB.

6.6 Test Conditions

Test Personnel:
Supervising/Reviewing Engineer:
(Where Applicable)

Product Standard:

Input Voltage:

Pretest Verification w / Ambient
Signals or BB Source:

Brian Lackey

Test Date:

NA

Limit Applied:

FCC Part 15.247
RSS-247 Issue 3

Ambient Temperature:

Battery

Relative Humidity:

Yes

Atmospheric Pressure:

Deviations, Additions, or Exclusions: None.

10/23/2023-12/7/2023

FCC Part 15.209 in Restricted
Bands from FCC Part 15.205

23.0°C

47.2%

988.8mbar

Non-Specific EMC Report Shell Rev. December 2017
Report Number: 105609229LEX-002.1
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

6.7 Radiated Spurious Emissions, 9kHz — 30 MHz
14
12
= 100
=
o B
=
o
20
10k A0 30 50 100k 200 300 500 M A M 10M 20 3
Frequencyin Hz
Preview Resut 1H-PK+ — PreviewResuf 1V-Pi — FCCReslricted Bands QP AVG
— FCCRestricted Bands QP PK +  Final Resut AVG & Final Result Pk
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
0.106 41.73 107.10 65.37 100.0 Vv 256.0 12.6
0.501 46.14 73.61 27.47 100.0 Vv 83.0 12.3
2.187 33.07 69.54 36.47 100.0 Vv 168.0 12.1
4.127 28.96 69.54 40.58 100.0 H 204.0 11.9
6.217 24.58 69.54 44.97 100.0 vV 292.0 11.6
8.293 21.67 69.54 47.87 100.0 H 329.0 11.4
8.363 22.56 69.54 46.98 100.0 H 234.0 11.4
8.376 21.85 69.54 47.69 100.0 vV 328.0 11.4
13.407 18.48 69.54 51.06 100.0 H 214.0 11.3
25.566 18.29 69.54 51.25 100.0 H 164.0 9.8
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
0.106 31.19 107.10 75.91 100.0 \Y 256.0 12.6
0.501 34.62 73.61 38.98 100.0 vV 83.0 12.3
2.187 21.66 69.54 47.88 100.0 vV 168.0 12.1
4,127 16.24 69.54 53.30 100.0 H 204.0 11.9
6.217 12.56 69.54 56.99 100.0 Vv 292.0 11.6
8.293 10.04 69.54 59.50 100.0 H 329.0 11.4
8.363 10.12 69.54 59.43 100.0 H 234.0 11.4
8.376 10.16 69.54 59.39 100.0 vV 328.0 11.4
13.407 6.89 69.54 62.66 100.0 H 214.0 11.3
25.566 4.49 69.54 65.05 100.0 H 164.0 9.8

Notes: testing represents the worst case of low, middle, and high channels in 802.11b, 802.11g, and 802.11n

modes.

Non-Specific EMC Report Shell Rev. December 2017
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.8  Wi-Fi 802.11b Radiated Spurious Emissions
6.8.1 Radiated Spurious Emissions, 30 MHz — 1 GHz

80
70
60
FCI Restricted Banhds QP AYG
£
%- 50 i |
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E 0
20 *
+
+
10 & R 4k
;OM I 50 éﬂ SI[} WOIOM 260 S(Il[} 400 560 | I E(Il[} 1é
Frequency in Hz
Preview Result 1H-FK+  ———  Preview Result {V:-PK¢  ——— FCC Restricted Bands QP AVG #  Final_Result QFK & Final Result AVG
Frequency QuasiPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) | (dBuv/m) (dB) (cm) (deg) (dB/m)
109.271 9.17 43.52 34.35 312.0 Vv 100.0 15.9
129.371 8.17 43.52 35.35 284.0 Vv 302.0 15.1
162.351 9.78 43.52 33.74 284.0 \Y 78.0 17.0
171.027 9.53 43.52 33.99 314.0 H 0.0 16.4
266.949 13.72 46.02 32.30 282.0 H 108.0 20.6
325.149 15.74 46.02 30.28 400.0 H 251.0 22.4
407.222 18.87 46.02 27.15 350.0 H 149.0 24.7

Notes: testing represents the worst case of low, middle, and high channels.

Non-Specific EMC Report Shell Rev. December 2017 Page 11 of 84
Report Number: 105609229LEX-002.1



‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.8.2 Radiated Spurious Emissions, 1 GHz — 18 GHz
6.8.2.1 Channel 1 (2412 MHz)

%0
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Frequency in Hz
Preview Resutt 1H-AVG Preview Resutt 1V-AVG —— FCCRestricted Bands QP AVG
— FCCRestricted Bands QP K #  Final Resut AVG & Final Resuk P
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2410.500 41.31 1000.00 958.69 269.0 H 298.0 4.6
3216.000 43.46 1000.00 956.54 323.0 H 162.0 6.5
4824.000 55.62 73.98 18.36 334.0 H 349.0 9.4
7235.000 49.19 1000.00 950.81 398.0 H 33.0 13.3
9648.000 49.36 1000.00 950.64 410.0 \Y 296.0 15.7
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2410.500 30.75 1000.00 969.25 269.0 H 298.0 4.6
3216.000 33.72 1000.00 966.28 323.0 H 162.0 6.5
4824.000 53.24 53.98 0.74 334.0 H 349.0 9.4
7235.000 40.35 1000.00 959.65 398.0 H 33.0 13.3
9648.000 39.09 1000.00 960.91 410.0 \Y 296.0 15.7
Non-Specific EMC Report Shell Rev. December 2017 Page 12 of 84
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023
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6.8.2.2 Channel 6 (2437 MHz)

0+
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Frequency in Hz
Freview Result TH-AYG —— Preview Result 1%-AVG
FCC Restricted Bands QP AW = FCC Restricted Bands O P Pk
* Final_Result AVG A Final_Result P+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (em) (deg) (dB/m)
2410.500 41.31 1000.00 958.69 269.0 H 298.0 4.6
3216.000 43.46 1000.00 956.54 323.0 H 162.0 6.5
4824.000 55.62 73.98 18.36 334.0 H 349.0 9.4
7235.000 49.19 1000.00 950.81 398.0 H 33.0 13.3
9648.000 49.36 1000.00 950.64 410.0 \Y 296.0 15.7
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpV/m) (dBpv/m) (dB) (em) (deg) (dB/m)
2410.500 30.75 1000.00 969.25 269.0 H 298.0 4.6
3216.000 33.72 1000.00 966.28 323.0 H 162.0 6.5
4824.000 53.24 53.98 0.74 334.0 H 349.0 9.4
7235.000 40.35 1000.00 959.65 398.0 H 33.0 13.3
9648.000 39.09 1000.00 960.91 410.0 \Y 296.0 15.7

Non-Specific EMC Report Shell Rev. December 2017
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

6.8.2.3 Channel 11 (2462 MHz)

%
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Frequency in Hz
Preview Resutt 1H-AVG PreviewResult 1-AVG — FCCRestricted Bands QP AVG
— FCCRestricted Bands QP FK *  Final Resutt AVG A& Final Resukt P+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
1121.000 34.64 73.98 39.34 360.0 Vv 329.0 -1.6
4924.000 54.94 73.98 19.04 323.0 H 338.0 9.3
7387.000 49.01 73.98 24.97 306.0 H 22.0 13.4
9413.500 46.83 73.98 27.15 145.0 \Y 274.0 15.6
11708.000 51.46 73.98 22.52 410.0 \Y 150.0 19.4
15965.500 53.96 73.98 20.02 316.0 H 149.0 23.7
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
1121.000 20.36 53.98 33.62 360.0 \" 329.0 -1.6
4924.000 52.37 53.98 1.61 323.0 H 338.0 9.3
7387.000 40.52 53.98 13.46 306.0 H 22.0 13.4
9413.500 33.40 53.98 20.58 145.0 \Y 274.0 15.6
11708.000 38.03 53.98 15.95 410.0 \Y 150.0 19.4
15965.500 40.74 53.98 13.24 316.0 H 149.0 23.7
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.8.2.4 Emissions at the Low Band Edge

150
140
120
E
=
=10
@
80
" L | T RPRY DPPTO YR TINN. . srrore Yr ey
40 ' 7
30 + + + t t t + t + t + t t + + + + + + + + t + 1
2380 230 2400 240 2420 2430 2440 2450 2460 2470 2480 2490 2500
Frequency in MHz
—  Preview Result H-PK+ Preview Result H-AVG — FCCRestricted Bands QPAVG
— FCCRestricted Bands QP PK * Final_Resuit AVG A& Final Resutt PK+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2389.600 56.00 73.98 17.98 362.0 H 205.0 38.1
2389.646 56.32 73.98 17.66 328.0 H 208.0 38.1
2484.008 53.84 73.98 20.14 286.0 H 230.0 38.8
2484.077 54.14 73.98 19.84 342.0 H 204.0 38.8
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2389.600 41.68 53.98 12.30 362.0 H 205.0 38.1
2389.646 41.70 53.98 12.28 328.0 H 208.0 38.1
2484.008 37.46 53.98 16.52 286.0 H 230.0 38.8
2484.077 37.91 53.98 16.07 342.0 H 204.0 38.8
Non-Specific EMC Report Shell Rev. December 2017 Page 15 of 84
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Product: SlimeVR FBT Tracker
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6.8.2.5 Emissions at the High Band Edge

150
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Levelin dBpVim
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2380 2390 2400 2410 2420 2430 2440 2450 2450 2470 2480 2490 2500

Frequency in MHz

— Preview Result 2H-PK+ Preview Result 1H-AVG — FCC Restricted Bands QPAVG

— FCCRestricted Bands QP FK *  Final_Result AVG & Final ResultPK+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.

(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2389.623 54.61 73.98 19.37 284.0 H 33.0 38.1
2389.923 54.62 73.98 19.36 317.0 H 44.0 38.1
2483.546 53.96 73.98 20.02 298.0 H 22.0 38.7
2483.569 53.60 73.98 20.38 325.0 H 56.0 38.7
Frequency Average Limit Margin Height Pol Azimuth Corr.

(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2389.623 38.31 53.98 15.67 284.0 H 33.0 38.1
2389.923 38.92 53.98 15.06 317.0 H 44.0 38.1
2483.546 38.12 53.98 15.86 298.0 H 22.0 38.7
2483.569 37.64 53.98 16.34 325.0 H 56.0 38.7
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.8.3  Radiated Spurious Emissions, 18 GHz — 40 GHz

90

80
FCC Restricted Bands QP FY

70

60

i) || FCCRestncted Bands QP AV

a0

Levelin dBpVim
q

10 +

30

20

10

168G 30G 40G

Frequency in Hz

Preview Resutt 1H-AVG Freview Resutt 1V-AVG FCC Restricted Bands QP AVG

— FCC Restricted Bands QP PK * Final Resutt AVG A Final_Result PK+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
18074.000 62.30 73.98 11.68 100.0 H 0.0 311
18949.000 57.22 73.98 16.76 100.0 Vv 0.0 25.3
22079.000 55.58 73.98 18.40 100.0 Vv 323.0 15.2
23766.000 53.53 73.98 20.45 100.0 H 0.0 13.1
31323.000 57.68 73.98 16.30 100.0 H 0.0 20.0
36461.000 58.43 73.98 15.55 410.0 vV 46.0 21.3
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
18074.000 49.36 53.98 4.62 100.0 H 0.0 311
18949.000 44.04 53.98 9.94 100.0 Y 0.0 25.3
22079.000 41.87 53.98 12.11 100.0 Y 323.0 15.2
23766.000 40.47 53.98 13.51 100.0 H 0.0 13.1
31323.000 44.54 53.98 9.44 100.0 H 0.0 20.0
36461.000 45.49 53.98 8.49 410.0 vV 46.0 21.3
Notes: testing represents the worst case of low, middle, and high channels.
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.9  Wi-Fi 802.11g Radiated Spurious Emissions
6.9.1 Radiated Spurious Emissions, 30 MHz — 1 GHz
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Frequency in Hz

Preview Result 1H-FK+  ———  PreviewResult VP ——— FCC Resricted Bands QP AVG +  Final_Resut QFK & Final Result AVG
Frequency QuasiPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) | (dBuv/m) (dB) (cm) (deg) (dB/m)
118.755 8.62 43.52 34.90 382.0 \Y 169.0 15.3
134.868 8.41 43.52 35.12 249.0 Vv 118.0 15.3
162.998 9.73 43.52 33.79 220.0 \Y% 7.0 17.0
267.866 13.65 46.02 32.37 356.0 \Y% 59.0 20.5
405.659 19.01 46.02 27.01 341.0 H 151.0 24.7
611.677 23.38 46.02 22.64 400.0 H 59.0 29.5

Notes: testing represents the worst case of low, middle, and high channels.
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

6.9.2

6.9.2.1 Channel 1 (2412 MHz)

Radiated Spurious Emissions, 1 GHz — 18 GHz
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Preview Result 1H-AVG
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— PevewResut 1V-AVG
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Final Resutt AVG

36
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Frequency in Hz

— FCCRestrcted Bands QP AVG

3G b

& Final Result Pit

10G

Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
4821.500 66.60 73.98 7.38 272.0 H 81.0 9.3
7240.500 53.36 1000.00 946.64 314.0 H 294.0 13.4
11481.000 51.37 73.98 22.61 109.0 H 0.0 19.1
15761.000 53.42 73.98 20.56 410.0 H 139.0 23.3
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
4821.500 52.86 53.98 1.12 272.0 H 81.0 9.3
7240.500 38.86 1000.00 961.14 314.0 H 294.0 13.4
11481.000 37.97 53.98 16.01 109.0 H 0.0 19.1
15761.000 40.44 53.98 13.54 410.0 H 139.0 23.3
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

Date: 12/7/2023

6.9.2.2 Channel 6 (2437 MHz)
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Frequency in Hz
Preview Resuft 1H-AVG Freview Result 1V-AVG —— FCCRestricted Bands QP AVG
— FCCRestricted Bands QP FK * Final_Result AVG i Final_Resutt Pk+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2263.000 42.54 73.98 31.44 327.0 H 34.0 4.1
4873.000 62.63 73.98 11.35 281.0 H 45.0 9.4
5181.500 44.03 1000.00 955.97 199.0 Vv 35.0 9.9
7305.500 53.57 73.98 20.41 398.0 H 35.0 13.4
9748.000 52.77 1000.00 947.23 379.0 H 105.0 16.1
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2263.000 28.90 53.98 25.08 327.0 H 34.0 4.1
4873.000 49.75 53.98 4.23 281.0 H 45.0 9.4
5181.500 28.52 1000.00 971.48 199.0 vV 35.0 9.9
7305.500 38.10 53.98 15.88 398.0 H 35.0 13.4
9748.000 40.50 1000.00 959.50 379.0 H 105.0 16.1
Non-Specific EMC Report Shell Rev. December 2017 Page 20 of 84

Report Number: 105609229LEX-002.1



‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.9.2.3 Channel 11 (2462 MHz)
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Frequency in Hz
Preview Resuft 1H-AVG Freview Result 1V-AVG —— FCCRestricted Bands QP AVG
— FCCRestricted Bands QP FK * Final_Result AVG i Final_Resutt Pk+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2262.000 43.51 73.98 30.47 330.0 H 210.0 4.1
4922.500 61.07 73.98 12.91 375.0 H 0.0 9.4
7389.000 52.73 73.98 21.25 317.0 Vv 236.0 13.4
12416.000 52.14 73.98 21.84 410.0 vV 104.0 20.2
13339.000 51.51 73.98 22.47 347.0 H 259.0 20.7
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2262.000 29.69 53.98 24.29 330.0 H 210.0 4.1
4922.500 48.28 53.98 5.70 375.0 H 0.0 9.4
7389.000 37.76 53.98 16.22 317.0 vV 236.0 13.4
12416.000 38.26 53.98 15.72 410.0 vV 104.0 20.2
13339.000 38.10 53.98 15.88 347.0 H 259.0 20.7
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

()

EMC Test Report

6.9.2.4 Emissions at the Low Band Edge

LevelindBpVim

0 4
50 m nJ_u.ﬂ.J.Asllui.-._uLh NETINer PPy ) "y TP T TN T
40 S T
2380 2390 A0 10 220 230 250 280 10 280 280 2500
Frequency in MHz
— Preview Result 2H-PK+ Preview Result 1H-AVG —— FCC Restricted Bands QPAVG
—— FCC Restricted Bands QP FK % Final_Result AVG & Final ResultPK+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2389.162 62.29 73.98 11.69 372.0 H 224.0 38.1
2389.762 61.14 73.98 12.84 371.0 H 228.0 38.1
2483.615 53.68 73.98 20.30 359.0 H 23.0 38.7
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2389.162 43.43 53.98 10.55 372.0 H 224.0 38.1
2389.762 43.70 53.98 10.28 371.0 H 228.0 38.1
2483.615 37.79 53.98 16.19 359.0 H 23.0 38.7
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.9.2.5 Emissions at the High Band Edge

150
140

= ~
(=1 =

o
=]

Levelin dBpV/m

60

s oo " e
40
30 t t t + + + + t + t t + t + t + + t t + t t t 1
2380 2390 2400 2410 2420 2430 2440 250 2480 2410 280 290 2500
Frequency in MHz
— Preview Result 2H-PK+ Preview Resutt 1H-AVG — FCCRestricted Bands QPAVG
— FCC Restricted Bands QP K #  Final_Resuft AVG & Final ResultPK+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2484.815 57.33 73.98 16.65 346.0 H 194.0 38.8
2485.069 56.67 73.98 17.31 326.0 H 58.0 38.8
2487.377 56.67 73.98 17.31 343.0 H 194.0 38.8
2487.862 54.52 73.98 19.46 359.0 H 57.0 38.8
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2484.815 39.48 53.98 14.50 346.0 H 194.0 38.8
2485.069 38.67 53.98 15.31 326.0 H 58.0 38.8
2487.377 38.78 53.98 15.20 343.0 H 194.0 38.8
2487.862 38.12 53.98 15.86 359.0 H 57.0 38.8
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.9.3 Radiated Spurious Emissions, 18 GHz — 40 GHz
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Frequency in Hz
Preview Resutt 1H-AVG Freview Resutt 1V-AVG FCC Restricted Bands QP AVG
— FCC Restricted Bands QP PK * Final Resutt AVG A Final_Result PK+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
18083.000 63.29 73.98 10.69 100.0 Vv 0.0 31.0
22514.000 55.06 73.98 18.92 100.0 \Y 0.0 14.5
23740.000 53.85 73.98 20.13 100.0 \Y 0.0 13.2
31345.000 58.12 73.98 15.86 100.0 \Y 0.0 20.1
36478.000 58.24 73.98 15.74 100.0 H 324.0 21.2
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
18083.000 49.47 53.98 4.51 100.0 vV 0.0 31.0
22514.000 41.40 53.98 12.58 100.0 \Y 0.0 14.5
23740.000 40.67 53.98 13.31 100.0 \Y 0.0 13.2
31345.000 44.55 53.98 9.43 100.0 \Y 0.0 20.1
36478.000 45.15 53.98 8.83 100.0 H 324.0 21.2
Notes: testing represents the worst case of low, middle, and high channels.
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.10 Wi-Fi 802.11n Radiated Spurious Emissions
6.10.1 Radiated Spurious Emissions, 30 MHz — 1 GHz
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Frequency in Hz
Preview Result 1H-FK+ ~ ——— Preview Result 1V-Pk¢+ ~ ——— FCCRestricted Bands QP AVG * Final_Result QPK A Final_Result AVG
Frequency QuasiPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) | (dBuv/m) (dB) (cm) (deg) (dB/m)
109.486 9.13 43.52 34.39 357.0 Vv 142.0 15.9
130.718 7.93 43.52 35.59 105.0 Vv -1.0 14.9
165.854 9.86 43.52 33.66 400.0 Vv 286.0 17.1
172.590 10.27 43.52 33.25 184.0 Vv 180.0 17.3
245.394 12.29 46.02 33.73 342.0 Vv 243.0 19.7
405.174 18.91 46.02 27.11 241.0 H 342.0 24.7
608.605 23.15 46.02 22.87 226.0 H 120.0 29.3

Notes: testing represents the worst case of low, middle, and high channels.
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Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

()

EMC Test Report

6.10.2 Radiated Spurious Emissions, 1 GHz — 18 GHz
6.10.2.1 Channel 1 (2412 MHz)
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Levelin dBpV/m

G 6 36 e 36 ] 8 106 186
Frequency in Hz
Preview Result 1H-AVG

— PeviewResuft 1V-AVG — FCCRestrcted Bands QP AVG

Report Number: 105609229LEX-002.1

— FCCRestricted Bands QP PK #  Final Resut AVG & Final Result Pit
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.

(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2801.000 40.78 73.98 33.20 392.0 Vv 112.0 5.6
4824.500 63.15 73.98 10.83 295.0 H 264.0 9.4
7236.500 54.07 1000.00 945.93 292.0 H 317.0 13.3
9648.000 53.21 1000.00 946.79 410.0 \Y 228.0 15.7
11869.500 51.51 73.98 22.47 330.0 H 194.0 19.5
Frequency Average Limit Margin Height Pol Azimuth Corr.

(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2801.000 26.49 53.98 27.49 392.0 Vv 112.0 5.6
4824.500 49.85 53.98 4.13 295.0 H 264.0 9.4
7236.500 39.97 1000.00 960.03 292.0 H 317.0 133
9648.000 40.28 1000.00 959.72 410.0 \Y 228.0 15.7
11869.500 37.89 53.98 16.09 330.0 H 194.0 19.5
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.10.2.2 Channel 6 (2437 MHz)
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Frequency in Hz
Preview Resuf 1H-AVG — FeviewResut 1VAVG — FCCRestrited Bands QPAVG
— FCCRestricted Bands QP PK + Final Result AVG & Fnal Resut Pk
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
2262.000 40.11 73.98 33.87 374.0 H 58.0 4.1
4872.000 65.24 73.98 8.74 327.0 H 0.0 9.4
7308.500 54.90 73.98 19.08 320.0 H 241.0 13.4
11758.500 51.45 73.98 22.53 100.0 H 221.0 19.3
15757.500 54.16 73.98 19.82 317.0 \Y 172.0 23.2
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
2262.000 26.20 53.98 27.78 374.0 H 58.0 4.1
4872.000 51.57 53.98 2.41 327.0 H 0.0 9.4
7308.500 39.78 53.98 14.20 320.0 H 241.0 13.4
11758.500 37.76 53.98 16.22 100.0 H 221.0 19.3
15757.500 40.48 53.98 13.50 317.0 vV 172.0 23.2
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.10.2.3 Channel 11 (2462 MHz)
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Frequency in Hz
Preview Resut 1H-AVG — PevewResuf 1VAVG — FCCRestrctd Bands QPAVG
— FCCRestricted Bands QP PK + Final Result AVG & Fnal Resut Pk
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
2249.000 39.94 73.98 34.04 304.0 H 209.0 4.0
4925.000 60.95 73.98 13.03 372.0 H 332.0 9.3
7392.500 52.70 73.98 21.28 312.0 H 241.0 13.4
11525.000 52.26 73.98 21.72 117.0 H 195.0 19.0
15696.000 53.85 73.98 20.13 214.0 H 0.0 23.3
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
2249.000 25.99 53.98 27.99 304.0 H 209.0 4.0
4925.000 48.42 53.98 5.56 372.0 H 332.0 9.3
7392.500 38.72 53.98 15.26 312.0 H 241.0 13.4
11525.000 37.93 53.98 16.05 117.0 H 195.0 19.0
15696.000 40.40 53.98 13.58 214.0 H 0.0 23.3
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.10.2.4 Emissions at the Low Band Edge
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Frequency in MHz

— Preview Result 2H-PK+ Preview Result 1H-AVG — FCC Restricted Bands QPAVG

— FCCRestricted Bands QP FK *  Final_Result AVG & Final ResultPKk+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.

(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2389.762 68.49 73.98 5.49 308.0 H 0.0 38.1
2389.808 59.84 73.98 14.14 263.0 Vv 0.0 38.2
2483.523 54.09 73.98 19.89 353.0 H 0.0 38.7
2483.731 54.50 73.98 19.48 358.0 H 0.0 38.7
Frequency Average Limit Margin Height Pol Azimuth Corr.

(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2389.762 49.87 53.98 4.11 308.0 H 0.0 38.1
2389.808 41.30 53.98 12.68 263.0 vV 0.0 38.2
2483.523 37.75 53.98 16.23 353.0 H 0.0 38.7
2483.731 37.98 53.98 16.00 358.0 H 0.0 38.7
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

6.10.2.5 Emissions at the High Band Edge
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Frequency in MHz
— Preview Result 2H-PK+ Preview Result 1H-AVG — FCC Restricted Bands QPAVG
— FCC Restricted Bands QP K #  Final_Resuft AVG & Final ResultPKk+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.
(MHz) (dBpv/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
2389.854 54.95 73.98 19.03 372.0 H 195.0 38.1
2389.992 53.92 73.98 20.06 328.0 H 197.0 38.1
2483.662 59.67 73.98 14.31 326.0 H 58.0 38.7
2483.685 60.82 73.98 13.16 343.0 H 197.0 38.7
Frequency Average Limit Margin Height Pol Azimuth Corr.
(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
2389.854 39.34 53.98 14.64 372.0 H 195.0 38.1
2389.992 38.25 53.98 15.73 328.0 H 197.0 38.1
2483.662 41.00 53.98 12.98 326.0 H 58.0 38.7
2483.685 42.09 53.98 11.89 343.0 H 197.0 38.7
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

6.10.3 Radiated Spurious Emissions, 18 GHz — 40 GHz
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FrequencyinHz

Preview Result 1H-AVG Preview Result 1V-AVG — FCCRestricted Bands QP AVG

— FCCResfricted Bands QP PK +  Fnal ResutAVG & Final_Resuft PK+
Frequency MaxPeak Limit Margin Height Pol Azimuth Corr.

(MHz) (dBpV/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
18044.000 62.48 73.98 11.50 100.0 \Y 244.0 31.0
20689.000 55.40 73.98 18.58 100.0 Vv 0.0 19.1
22155.000 55.56 73.98 18.42 100.0 \Y 348.0 15.0
23720.000 53.86 73.98 20.12 100.0 Vv 0.0 13.5
31343.000 58.27 73.98 15.71 100.0 H 344.0 20.2
36448.000 59.08 73.98 14.90 100.0 Vv 151.0 21.3
Frequency Average Limit Margin Height Pol Azimuth Corr.

(MHz) (dBuv/m) (dBuv/m) (dB) (cm) (deg) (dB/m)
18044.000 49.33 53.98 4.65 100.0 Vv 244.0 31.0
20689.000 42.05 53.98 11.93 100.0 Vv 0.0 19.1
22155.000 42.22 53.98 11.76 100.0 Vv 348.0 15.0
23720.000 40.39 53.98 13.59 100.0 Vv 0.0 13.5
31343.000 44.69 53.98 9.29 100.0 H 344.0 20.2
36448.000 45.56 53.98 8.42 100.0 Vv 151.0 21.3

Notes: testing represents the worst case of low, middle, and high channels.
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7 Output Power
7.1 Test Limits

FCC Part 15.247(b)(3):

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1
Watt. As an alternative to a peak power measurement, compliance with the one Watt limit can be based
on a measurement of the maximum conducted output power. Maximum Conducted Output Power is
defined as the total transmit power delivered to all antennas and antenna elements averaged across all
symbols in the signaling alphabet when the transmitter is operating at its maximum power control level.
Power must be summed across all antennas and antenna elements. The average must not include any
time intervals during which the transmitter is off or is transmitting at a reduced power level. If multiple
modes of operation are possible (e.g., alternative modulation methods), the maximum conducted output
power is the highest total transmit power occurring in any mode.

RSS-247 Issue 3 § 5.4(d):

For DTSs employing digital modulation techniques operating in the bands 902-928 MHz and 2400-2483.5
MHz, the maximum peak conducted output power shall not exceed 1 W. The e.i.r.p. shall not exceed 4 W,
except as provided in section 5.4(e).

As an alternative to a peak power measurement, compliance can be based on a measurement of the
maximum conducted output power. The maximum conducted output power is the total transmit power
delivered to all antennas and antenna elements, averaged across all symbols in the signalling alphabet
when the transmitter is operating at its maximum power control level. Power must be summed across all
antennas and antenna elements. The average must not include any time intervals during which the
transmitter is off or transmitting at a reduced power level. If multiple modes of operation are
implemented, the maximum conducted output power is the highest total transmit power occurring in any
mode.
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

7.2 Test Method

Tests are performed in accordance with ANSI C63.10:2013 § 11.9.1.1

7.3  Test Equipment Used

Description Asset Manufacturer Model Cal Date Cal Due

EMI Test Receiver 8258 Rohde & ESW44 9/19/2023 9/19/2024
Schwarz

Horn Antenna (1-18GHz) 3780 ETS 3117 8/8/2023 8/8/2024
System Controller 4096 ETS Lindgren 2090 Verify at Verify at

Time of Time of

Use Use
1-18GHz Signal Path 3074, 2588, 2593,

without Pregamplifier 8188, 8185 10/5/2023 10/5/2024

7.4  Test Results

The device was found to be compliant. The peak output power was less than 1W. The peak EIRP was less than 4W.

7.5 Test Conditions

Test Personnel:
Supervising/Reviewing Engineer:
(Where Applicable)

Product Standard:

Input Voltage:

Pretest Verification w / Ambient
Signals or BB Source:

Brian Lackey

Test Date:

NA

Limit Applied:

FCC Part 15.247
RSS-247 Issue 3

Ambient Temperature:

Battery

Relative Humidity:

Yes

Atmospheric Pressure:

Deviations, Additions, or Exclusions: None.

11/13/2023

See Above

25.6°C

52.2%

985.4mbar
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

7.6 Test Data

Receiver Receiver Conducted

Measured Measured Path | Antenna Antenna Output

Attenuation Power Power Loss Factor E Field EIRP Gain Power

Mode Channel Setting (dBm) (dBuVv) (dB) (dB/m) (dBuV/m) | (dBm) (dBi) (dBm)
802.11b 1 40 -42.32 64.68 6.22 32.1 103 7.77 1.97 5.80
6 40 -44.9 62.1 6.24 32.3 100.64 5.41 1.97 3.44

11 40 -49.21 57.79 6.27 325 96.56 1.33 1.97 -0.64

802.11g 1 14 -35.34 71.66 6.22 32.1 109.98 14.75 1.97 12.78
6 14 -38.5 68.5 6.24 32.3 107.04 11.81 1.97 9.84
11 14 -42.8 64.2 6.27 32.5 102.97 7.74 1.97 5.77

802.11n 1 10 -34.94 72.06 6.22 32.1 110.38 15.15 1.97 13.18
6 10 -38.25 68.75 6.24 32.3 107.29 12.06 1.97 10.09
11 10 -41.99 65.01 6.27 32.5 103.78 8.55 1.97 6.58
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7.7  Wi-Fi 802.11b
7.7.1  Channel 1 (2412 MHz)

MultivView = Spectrum -

Ref Level 0.00 dBm ® RBW 200 kHz
® Att 10dB  SWT 1.0l ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1 AC PSS Off  Notch Off

1Rm Max

-10 dBém Th1

-20 dBm

-30 dBém

-40 dBm

-50 dBm

-60 dBém

-a0 dem
CF 2,412 GHz 1001 pts 2.7 MHz/ Span 27.0 MHz
2 Result Summa None

Txl (Ref) 13.500 MHz -42.32 dBm

Tx Total -42.32 dBm |

=2 re deviation from self alignment. Consider 0.4 dB additional level w1 - aAborted [T == 2021:3574115;? Eai IiEVEI Rlaw
04:46:22 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7.7.2  Channel 6 (2437 MHz)

Multiview = Spectrum -

Ref Level 0.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz

Input 1 AC PSS Off  Notch Off

-10 dBm THL

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dem

Fommiai, et Pty Lo frordpnt fotngpofiholiy
-390 dBm

CF 2.437 GH=z 1001 pts 2.7 MHz/ Span 27.0 MHz
2 Result Summal None

Tx1 (Ref) 13.500 MHz -44.90 dBm
1 Tx Total -44.90 dBm |
| re deviation from self alignment. Consider 0.4 dB additional level ur - aborted [ HNEEEEIE iy AU e R D

04:51:44 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7.7.3  Channel 11 (2462MHz)

Multiview = Spectrum -

Ref Level 0.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1 AC PSS Off  Notch Off

-10 dBm THL

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-90 dBém

Span 27.0 MHz

CF 2.462 GHz 1001 pts 2.7 MHz/

2 Result Summa None

Tx1 (Ref) 13.500 MHz -49.21 dBm
| Tx Total -39.21 dBm |

_ 2023-11-12 Ref Level RBW
Abarted = T lesiae ° °

= re deviation from self alignment. Consider 0.4 dB additional level u1 -

04:57:17 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7.8 Wi-Fi 802.11g
7.8.1  Channel 1 (2412 MHz)

MultivView = Spectrum -

Ref Level 0.00 dBm & RBW 200 kHz
ALt 10de SWT 1.01ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1 AC  PS Off  Notch Off

1Rm Max
-10 dBm T
-20 dBm
-30 dBm

-40 dBm

-50 dBm

-60 dBém

=70 dBm fﬁ,}f

stmﬁ-“ A A nhn.nn.AJ\JFV"J\

-a0 dam
CF 2,412 GHz 1001 pts 3.34 MHz/ Span 33.4 MHz
2 Result Summa None
Txl (Ref) 16,700 MHz -35.34 dBm
Tx Total -35.34 dBm |
=2 re deviation from self alignment. Consider 0.4 dB additional level w1 - aAborted [T == 2021357;;;3 Eai IiEVEI Rlaw
03:38:40 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

7.8.2  Channel 6 (2437 MHz)

Multiview = Spectrum -

Ref Level 0.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz

Input 1 AC PSS Off  Notch Off

-10 dBm THL

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 derm ﬂ/)/
\t‘g‘ﬂ*ﬂ‘mﬁnﬂﬂ“\«m vty sflres,

-90 dBm
CF 2.437 GHz 1001 pts 3.36 MHz/ Span 33.6 MHz
2 Result Summal None
Tx1 (Ref) 16.500 MHz -38.50 dBm
1 Tx Total -38.50 dBm |
| re deviation from self alignment. Consider 0.4 dB additional level ur - aborted [ HNEEEEIE iy AR e R D
03:51:37 BM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7.8.3 Channel 11 (2462MHz)

Multiview = Spectrum -

Ref Level 0.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz

Input 1 AC PSS Off  Notch Off

-10 dBm THL

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm: \\)\w'

gt e A et wﬂ/ ol g 1

-90 dBm

CF 2.462 GHz 1001 pts 3.32 MHz/ Span 33.2 MHz
2 Result Summal None

Tx1 (Ref) 16.600 MHz -42.81 dBm
1 Tx Total -42.81 dBm |
| re deviation from self alignment. Consider 0.4 dB additional level ur - aborted [ HNEEEEIE iy AR e R D

04:02:23 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

7.9  Wi-Fi 802.11n
7.9.1  Channel 1 (2412 MHz)

MultivView = Spectrum -

Ref Level 0.00 dBm & RBW 200 kHz
& ALt 10dE SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1 AC PSS Off  Notch Off
1Rm Max

-10 dBm T

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm /

-70 dem 2 4y

T [ \%\\W\MM st At -
-90 dBm

CF 2,412 GHz 1001 pts 3.5 MHz/ Span 35.0 MHz
2 Result Summal None

Txl (Ref) 17.500 MHz -34.94 dBm
Tx Total -34.94 dBm |
=2 re deviation from self alignment. Consider 0.4 dB additional level w1 - aAborted [T == 202{2{;}:}: Eai IiEVEI Rlaw

04:21:16 PM 11/13/2023

Non-Specific EMC Report Shell Rev. December 2017 Page 41 of 84

Report Number: 105609229LEX-002.1



n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7.9.2 Channel 6 (2437 MHz)

Multiview = Spectrum -

Ref Level 0.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1 AC PSS Off  Notch Off

-10 dBm THL

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-90 dBém

Span 35.6 MHz

CF 2.437 GHz 1001 pts 3.56 MHz/

2 Result Summa None

Tx1 (Ref) 17.500 MHz -38.25 dBm
1 Tx Total -38.25 dBm |

_ 2023-11-12 Ref Level RBW
Abarted T lb2ran ° °

= re deviation from self alignment. Consider 0.4 dB additional level u1 -

04:27:48 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

7.9.3 Channel 11 (2462MHz)

Multiview = Spectrum -

Ref Level 0.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz

Input 1 AC PSS Off  Notch Off

-10 dBm THL

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

\ML/\WA’WW\W‘MA .

TR YOV LAV WO, I

-90 dBm
CF 2.462 GHz 1001 pts 3.5 MHz/ Span 35.0 MHz
2 Result Summal None
Tx1 (Ref) 17.500 MHz -41.99 dBm
1 Tx Total -41.99 dBm |
| re deviation from self alignment. Consider 0.4 dB additional level ur - aborted [ HNEEEEIE iy AR e R D

04:35:2% PM 11/13/2023
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

8 Occupied Bandwidth
8.1 Test Limits

FCC Part 15.247(a)(2):

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

RSS-247 Issue 3 § 5.2(a):

The minimum 6 dB bandwidth shall be 500 kHz.

8.2 Test Method

Tests are performed in accordance with ANSI C63.10:2013 § 11.8.1.

8.3 Test Equipment Used

Description Asset Manufacturer Model Cal Date Cal Due
EMI Test Receiver 8258 Rohde & ESW44 9/19/2023 9/19/2024
Schwarz
Horn Antenna (1-18GHz) 3780 ETS 3117 8/8/2023 8/8/2024
System Controller 4096 ETS Lindgren 2090 Verify at Verify at
Time of Time of
Use Use
1-18GHz Signal Path 3074, 2588, 2593,
. i 1 202 1 2024
without Preamplifier 8188, 8185 0/5/2023 0/5/20
8.4 Test Results
The device was found to be compliant. The 6dB bandwidth was at least 500kHz.
8.5 Test Conditions
Test Personnel:  Brian Lackey Test Date:  11/13/2023
Supervising/Reviewing Engineer:
(Where Applicable) NA Limit Applied: ~ See Above
FCC Part 15.247
Product Standard:  RSS-247 Issue 3 Ambient Temperature:  25.6°C
Input Voltage:  Battery Relative Humidity:  52.2%
Pretest Verification w / Ambient
Signals or BB Source:  Yes Atmospheric Pressure:  985.4mbar
Deviations, Additions, or Exclusions: None.
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‘ n ’ Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

8.6 Test Data

Mode Channel / Frequency (MHz) 6dB BW (MHz) 20dB BW (MHz) 99% BW (MHz)
802.11b 1/2412 MHz 9.750 15.03 13.44
6/ 2437 MHz 10.15 14.90 13.35
11 /2462 MHz 10.15 15.27 14.42
802.11g 1/2412 MHz 16.38 18.14 16.69
6/ 2437 MHz 16.58 18.18 16.53
11 /2462 MHz 16.54 18.22 16.58
802.11n 1/2412 MHz 17.50 18.90 17.54
6/ 2437 MHz 17.46 18.86 17.49
11 /2462 MHz 17.42 18.78 17.58
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

8.7  Wi-Fi802.11b
8.7.1 Channel 1 (2412 MHz)
8.7.1.1 6dB Bandwidth

@ RBW 200 kHz

Ref Level -20.00 dBm

® Att 10dB  SWT 1.01 ms @ VBW 500kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 14C PS Off  MNotch Off
LM Armplifier
1 Frequency Sweep
M1[1] | -56.00 dBm
2.4104420 GHz
~30 dem M2[1] | -62.70 dBm
2.4068450 GHz
-40 dBm
-50 dBm
M1
v
-60 dem me_ A ASSSASA | PAPRAR o | s
i Y
A J A
-70 dBm JJ 1% u \/\\
-80 dBm JUJ‘/
\KM.B\T\,”WWWMMW LWMMMMWW
-100 dBm
-110 dBl
CF 2.412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2.410442 GHz -56.00 dBm
M2 1 2.406845 GHz -62.70 dBm
M3 1 2.416595 GHz -62.67 dBm
re deviation from self alignment. Consider 0.4 dB additional lavel u1 - Aborted [T = Zﬂzli-lﬁ-i;-;g Ref Level RE;W
04:44:56 PM 11/13/2023
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EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

8.7.1.2 20dB Bandwidth

MultiView Spectrum

Ref Level -20.00 dBm
& Att
Input
LN Amplifier

1AC PS

1 Frequency Sweep

& RBW 200 kHz

10dB SWT 1.0l ms ® VBW 500 kHz

Off  Neotech off

Mode Auto Sweep

Frequency 2.4120000 GHz

-56.00 dBm
2.4104420 GHz

M1[1]

-30 dBm

-40 deém

-50 deém

SASNAR 4

-60 dBrm

-70 deém

L/\/\Tvz\

-80 dBm

N o L o P

-100 dBm

-110 dBrm

CF 2,412 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1
T1
T2

1 2.410442 GHz
1 2.404285 GHz
1 2.410313 GHz

-56.00 dBm
-76.57 dBm
-76.10 dBm

ndB
ndB down BW
) Factor

20.0 dB
15.03 MHz
160.4

2023-11-13
16:44:02

= B

re deviation from self alignment. Consider 0.4 dB additional level u1 -

04:44:03 PM 11/13/2023

8.7.1.3 99% Bandwidth

MultiView Spectrum
Ref Level -20.00 dBm @ RBW 200 kHz
& Att 10dB  SWT 1.01 ms ® YBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1AC PS Off  Notch Off
LN Amplifier
1 Occupied Bandwidth
M1[1] -56.00 dBm
2.4104420 GHz
-30 dBrm
-40 derm
-50 dBm
M1
v
60 dbm APPPANY | PAPRARN
' /\JU Gl
1 =
70 dem U]‘j\\v fx
J.J L7 W\
-80 dBm JJ\/
-100 dB
-110 dBém
CF 2.412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Mi 1 2.410442 GHz -56.00 dBm e Bw 13.436514549 MHz
Ti 1 2.4050592 GHz -70.23 dBm Occ Bw Centroid 2.411777442 GHz
T2 1 2.4184957 GHz -69.11 dBrm Occ Bw Freq Offset -222.557851324 kHz
re deviation from self alignment. Consider 0.4 dB additional level ui - Aborted [T il Zﬂzlaﬁfi;—;i G Lol REW
04:44:22 PM  11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.7.2  Channel 6 (2437 MHz)
8.7.2.1 6dB Bandwidth

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1 AC PS Off  Notch Off
LN Amplifier

1aP Max
M1[1] | -58.53 dBm
2.4379590 GHz
-30 d8m M2[1] | -65.24 dBm
2.4318850 GHz

1 Frequency Sweep

-40 dBm

-50 dBm
M1

n n

v
60 dom %Wuud‘u” LACAVAV

- 7 o
7 m

R A A A P i T T U ST P PPN FEREY ST PO Ry
-100 dBm
-110 dBm
CF 2.437 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.437959 GHz -58.53 dBm

Mz 1 2.431885 GHz -65.24 dBm

M3 1 2.442035 GHz -65.18 dBm

re deviation from self alignment . Consider 0.4 dB additional level w ~ EITTEAIN | B e " Lovel Raw
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.7.2.2 20dB Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep A X
M1[1] -58,53 dB
2.4379590 GHz

-30 dBém

-40 dBm

-50 dBm
M1

b4
n N

-60 dBm SiyiAvAATA EAAvAv YO
_70 dBm il fj\] V\J\ Y
Y Vg

-80 dém /
Iy o

B o NN Y A e RN L We PIPNEY L PR ) E BRIV S
-100 dBm
-110 dBm
CF 2.437 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.437959 GHz -58.53 dBm ndB 20.0 dB
T1 1 2.429368 GHz -77.95 dBm ndB down B 14.90 MHz
T2 1 2.444273 GHz -78.61 dBm () Factor 163.6
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy RS Reyteel D
04:49:20 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.7.2.3 99% Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Occupied Bandwidth

M1[1] | -58.53 dBm
2.4255000 GHz

-30 dBém

-40 dBm

-50 dBm

n p,

-60 dBm LAY \_,"U"

CaarTry
-70 dBm . v V\J\‘L}[J\ T2
-80 dBm / f\,[\v %

B o NN Y A e RN L We PIPNEY L PR ) E BRIV S
-100 dBm
-110 dBm
CF 2.437 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.4255 GHz -58.53 dBm Qce Bw 13.247158694 MHz
T1 1 2,4301911 GHz -74.94 dBm Occ Bw Centroid 2.436864684 GHz
T2 1 2.4435333 GHz -72.17 dBm Occ Bw Freg Offset -135.315840884 kHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AR e R D
04:49:34 PM 11/13/2023
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.7.3  Channel 11 (2462 MHz)
8.7.3.1 6dB Bandwidth

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1 AC PS Off  Notch Off
LN Amplifier

1aP Max
M1[1] | -62.91 dBm
2.4629590 GHz
-30 d8m M2[1] | -69.58 dBm
2.4568850 GHz

1 Frequency Sweep

-40 dBm

-50 dBm

-60 dém

-70 dBm

-80 dém J

Y NP Y P R LY (TP TP WPV R SSoen P TN o
-100 dBm
-110 dBm
CF 2.462 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.462959 GHz -62.91 dBm

Mz 1 2.456885 GHz -69.58 dBm

M3 1 2.467035 GHz -69.68 dBm

re deviation from self alignment . Consider 0.4 dB additional level w ~ EITTEAIN | B e " Lo Raw

04:55:43 PM  11/13/2023
Non-Specific EMC Report Shell Rev. December 2017 Page 51 of 84

Report Number: 105609229LEX-002.1



n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.7.3.2 20dB Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep A X
M1[1] -62.91 dB
2.4629590 GHz

-30 dBém

-40 dBm

-50 dBm

-60 dBm

-70 dBm LW "(U\NWU\ /VUUVW\/U\;\
-80 dBm T3, M\/\/ \/\ub\_\;l'{v

Ty Y S R | T T PP VR N LS PEYL Y
-100 dBm
-110 dBm
CF 2.462 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2.462959 GHz -62.91 dBm ncB 20.0 dB
T1 1 2.454288 GHz -83.69 dBm ndB down B 15.27 MHz
T2 1 2.469552 GHz -32.73 dBm ) Factor 161.3
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AR Reyteel D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.7.3.3 99% Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Occupied Bandwidth

M1[1] | -62.91 dBm
2.4505000 GHz
-30 dBm
-40 dBm
-50 dBém
-50 dam M1
Al
o L M f\’UU\,/kqj\jmn
TIJ\/\/ mTz
-80 dBm Jw’
I P Ny P LR A s T T R N W
-100 dBm
-110 dBm
CF 2.462 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.4505 GHz -62.91 dBm Qce Bw 14.418119281 MH:z
T1 1 2,4546973 GHz -80.55 dBm Occ Bw Centroid 2.461906327 GHz
T2 1 2. 4691154 GHz -30.66 dBm Occ Bw Freg Offset -03.673368999 kHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AU e R D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

8.8  Wi-Fi802.11g
8.8.1 Channel 1 (2412 MHz)
8.8.1.1 6dB Bandwidth

Ref Level 0.00 dBm & RBW 200 kHz
Att 10dBE  SWT 1.0l ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1 AC  PS Off  Notch Off

1 Frequency Sweep

M1[1] | -51.14 dBm

-10 dBm
" 2.4056860 GHz
M2[1] | -57.19 dBm
-20 dem 24037280 GHz
-30 dBm
-40 dBm
M1
-50 dBm

-60 dBém /ﬂ, \\

=70 dBm
L tomen ants MJLWWAWJUM/ ot e Al e,
-90 dBm
-100 dém
CF 2.412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2.405686 GHz -51.14 dBm
M2 1 2.402728 GHz -57.19 dBm
M3 1 2.420112 GHz -57.42 dBm
re deviation from self alignment. Consider 0.4 dB additional level wi - Aborted [T . znzlas';;'ig Ref Level RI;W
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

8.8.1.2 20dB Bandwidth

Ref Level 0.00 dBm ® RBW 200 kHz

Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz

Input 1AC  PS Off  Notch Off
1 Frequency Sweep 1Pk X
. M1[1] | -51.14 dBm
“H dm 2.4056860 GHz
-20 dBém
-30 dBm
-40 dBm
M1
-50 dBm
ool MWWM
-60 dBm
Tvl/ \TZ
=70 dBm
e Lot mﬂw—wwmfw-/‘/ Lot A,
-90 dBm
-100 dBm
CF 2.412 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.405686 GHz -51.14 dBm ndB 20.0 dB
T1 1 2.402769 GHz -71.18 dBm ndB down Bw 18.14 MHz
T2 1 2.420911 GHz -71.36 dBm () Factor 132.6
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy RS e R D
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n

EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

8.8.1.3 99% Bandwidth

MultiView Spectrum

Ref Level 0.00 dBm ® RBW 200 kHz

Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep
Input 1 AC PSS Off  Notch Off

Frequency 2.4120000 GHz

1 Occupied Bandwidth 1Pk Max
M1[1] -51.14 dBm
2.4119790 GHz
-10 dBm
-20 dam
-30 dam
-40 dam
1
-50 dem

-60 dBm

0
3

2

B
e
o

i, mmmwmwmwﬂ/

CF 2.412 GHz 1001 pts 4.0 MHz/

Span 40.0 MHz

2 Marker Table

M1 1 2.411979 GHz -51.14 dBm Dcc Bw 16.691492549 MHz
T1 1 2,4035675 GHz -60.41 dBm Occ Bw Centroid 2,411913199 GHz
T2 1 2. 4202559 GHz 60,37 dBm Occ Bw Freg Offset -56,50004455 kHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy S Reyteel D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.8.2  Channel 6 (2437 MHz)
8.8.2.1 6dB Bandwidth

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1 AC PS Off  Notch Off
LN Amplifier

1aP Max
M1[1] | -57.33 dBm
2.4407160 GHz
-30 d8m M2[1] | -64.36 dBm
2.4286080 GHz

1 Frequency Sweep

-40 dBm

-50 dam
M1
b4
P L Ny iy (AL e, ot | s i A )

-60 dém o

/ \
o i

5

mmwww " W}IL\WWMM
-100 dBm
-110 dBm
CF 2.437 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.440716 GHz -57.33 dBm

Mz 1 2.428608 GHz -64.36 dBm

M3 1 2.445192 GHz -64.39 dBm

re deviation from self alignment . Consider 0.4 dB additional level w ~ EITTEAIN | B e "o Lovel Raw
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.8.2.2 20dB Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep

M1[1] | -57.33 dBm
2.4407160 GHz

-30 dBém

-40 dBm

-50 dBm
-60 dBm

-70 dBm /
-80 dém Mrl\rrl\)fy LI,I\‘V

M1
Y

P LNy gy, (AL ey ot | el M P, i )

B A e T v G W N W W SRR
-100 dBm
-110 dBm
CF 2.437 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.440716 GHz -57.33 dBm ncB 20.0 dB

T1 1 2.427729 GHz -77.38 dBm ndB down B 18.18 MHz

T2 1 2.445911 GHz -77.05 dBm ) Factor 1342
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.8.2.3 99% Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Occupied Bandwidth

M1[1] | -57.33 dBm
2.4407160 GHz

-30 dBém

-40 dBm

-50 dBm
M1
¥

T e N, WAL Pt il | e Wt S, o )

-60 dBm

-70 dBm // \
-80 dém

B A e T v G W N W W SRR
-100 dBm
-110 dBm
CF 2.437 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.440716 GHz -57.33 dBm QOcc Bw 16.53492169 MHz

T1 1 2,4286315 GHz -63.06 dBm Occ Bw Centroid 2,436898926 GHz

T2 1 24451664 GHz -53.10 dBm Ccc Bw Freq Offset -101.074350679 kHz

re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy A e R D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.8.3  Channel 11 (2462 MHz)
8.8.3.1 6dB Bandwidth

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1 AC PS Off  Notch Off
LN Amplifier

1aP Max
M1[1] | -59.30 dBm
2.4556860 GHz
-30 d8m M2[1] | -66.74 dBm
2.4536080 GHz

1 Frequency Sweep

-40 dBm

-50 dBém
-60 dam
e MWWUU "‘"“‘M""’W“’f
v
/

-70 dBm rr())
-80 dém .MJM WHHH
Iy

T

P&WWMWW .y RPN R B TS S EEE R NP
-100 dBm
-110 dBm
CF 2.462 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.455686 GHz -59.30 dBm

Mz 1 2.453608 GHz -66.74 dBm

M3 1 2.470152 GHz -65.85 dBm

re deviation from self alignment . Consider 0.4 dB additional level w ~ EITTEAIN | O e Raw
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.8.3.2 20dB Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep

M1[1] | -59.30 dBm
2.4556860 GHz

-30 dBém

-40 dBm

-50 dBm

760 dm o MWWWWWM

-70 dBm /J \]‘
P‘}_(ﬁ T2

-80 dém \v'

-100 dBm
-110 dBm
CF 2.462 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.455686 GHz -59.20 dBm ndB 20.0 dB
Ti 1 2.452649 GHz -78.85 dBm ndB cown BW 18.22 MHz
T2 1 2.470871 GHz -79.74 dBm () Factor 134.8
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AR e R D
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n

EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

8.8.3.3 99% Bandwidth

MultiView Spectrum -
Ref Level -20.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1AC PS5 Off  Notch Off
LN Amplifier
1 Occupied Bandwidth
M1[1] -59,30 dBm
2.4420000 GHz
-30 dBm
-40 dam
-50 dem
1
-60 dBm s ot
" T MWW TS e 1 p f
-70 dBm M))Y K\\
-80 dBm .MJ)’( \qtlm‘ﬁ
| AR e T T A T e g e P T v e
-100 dem
-110 dem
CF 2.462 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2.442 GHz -59.20 dBm Dcc Bw 16.578879097 MHz
T1 1 2,4535967 GHz -66.74 dBm Occ Bw Centroid 2.,461886136 GHz
T2 1 2. 4701756 GHz -67.08 dBm Occ Bw Freg Offset -113.864198795 kHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AU Reyteel D
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n

EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

8.9  Wi-Fi802.11n
8.9.1 Channel 1 (2412 MHz)
8.9.1.1 6dB Bandwidth

Ref Level -20.00 dBm

= ALt i0dB SWT 1.01 ms ® ¥BW 500 kHz
Input 1AC PS Off  Notch
LM Amplifier

& RBW 200 kHz

Mode Auto Sweep
Off

Frequency 2.4120000 GHz

1 Frequency Sweep

-51.38 dBm
2.4049270 GHz

M1[1]

-30 dBm

M2[1] | -57.75 dBm
2.4030890 GHz

-40 dBm

-50 dBm v

Mgwmwwmww WWWW

-60 dBém

],

-70 dém

-80 dBm

WP UL R N ey e

T T .

-100 dBm
-110 dBm
CF 2.412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.404927 GHz -51.38 dBm

M2 1 2.403089 GHz -57.75 dBm

M3 1 2.420591 GHz -57.77 dBm

re deviation from self alignment. Consider 0.4 dB additional level wmi - Aborted [T o ZzEFilieils Refleyel RI;W
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.9.1.2 20dB Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep A X
M1[1] -51.38 dB
2.4049270 GHz

-30 dBém

-40 dBm

-50 dBm ¥

-60 dem

nlj \Tz
-70 dBm
-80 dBm h{\/wn\rfrr \\’\"
e, gt \JL\Hm ¥

P e R LT (e C e
-100 dBm
-110 dBm
CF 2.412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2.404927 GHz -51.38 dBm ncB 20.0dB
T1 1 2.40237 GHz -70.82 dBm ndB down B 18.90 MHz
T2 1 2.421271 GHz -71.55 dBm ) Factor 127.2
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n

EMC Test Report

Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
Date: 12/7/2023

8.9.1.3 99% Bandwidth

MultiView Spectrum
Ref Level -20.00 dBm ® RBW 200 kHz
@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1AC PS5 Off  Notch Off
LN Amplifier
1 Occupied Bandwidth
M1[1] -51.38 dBm
2.4320000 GHz
-30 dBm
-40 dam
M1
-50 dem
UWMMWWWMMMW T2
-60 dBm rf’ \
-70 dBm n\rff \’\"
-80 dBm h{\/\wﬂ \JL\'H“‘
PO G P ptln . h‘f"w'-\r'-u T T T
-100 dem
-110 dem
CF 2.412 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2.432 GHz -51.38 dBm Dcc Bw 17.542422452 MHz
T1 1 2,4031083 GHz -57.75 dBm Occ Bw Centroid 2,411879502 GHz
T2 1 2. 4206507 GHz -58.10 dBm Ccc Bw Freq Offset -120.408334869 kHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AR Reyteel D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker

EMC Test Report Date: 12/7/2023

8.9.2 Channel 6 (2437 MHz)
8.9.2.1 6dB Bandwidth

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1 AC PS Off  Notch Off
LN Amplifier

1aP Max
M1[1] | -54.45 dBm
2.4382390 GHz
-30 d8m M2[1] | -60.61 dBm
2.4281690 GHz

1 Frequency Sweep

-40 dBm
-50 dBm T
g WW@M MWM
M3
-60 dem g

Ml
[

o / \
bt “/W/ M o

;“G&ﬁWv ot A L by v v e vy
-100 dBm
-110 dBm
CF 2.437 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 2.428239 GHz -54.45 dBm

Mz 1 2.428169 GHz -60.61 dBm

M3 1 2.445631 GHz -61.90 dBm

re deviation from self alignment . Consider 0.4 dB additional level w ~ EITTEAIN | O e Raw
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.9.2.2 20dB Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep

M1[1] | -54.45 dBm
2.4382390 GHz

-30 dBém

-40 dBm

-50 dBém T
-60 dBém il

-70 dBm / v‘\‘
-80 dBm wr‘{y vk\
T e—— H-M\WWM M i

LU LA BT, SUE PN P TR

-100 dBm
-110 dBm
CF 2.437 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.438239 GHz -54.45 dBm ndB 20.0 dB
T1 1 2.42745 GHz -74.46 dBm ndB down B 18.86 MHz
T2 1 2.446311 GHz -74.44 dBm () Factor 129.3
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AR e R D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.9.2.3 99% Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Occupied Bandwidth

M1[1] | -54.45 dBm
2.4295000 GHz

-30 dBém

-40 dBm

-50 dem 11

T2

|
§
?

-60 dBém
-70 dBm / \1
-80 dém M‘r

iyt b M i

LU LA BT, SUE PN P TR

Ml

-100 dBm
-110 dBm
CF 2.437 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.4295 GHz -54.45 dBm Qce Bw 17.486185922 MH:z
T1 1 2,4281597 GHz -60.61 dBm Occ Bw Centroid 2.436902816 GHz
T2 1 2.4456459 GHz -61.90 dBm Occ Bw Freg Offset -07.183668918 kHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy RS e R D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.9.3 Channel 11 (2462 MHz)
8.9.3.1 6dB Bandwidth

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1 AC PS Off  Notch Off

LN Amplifier

1

1 Frequency Sweep %
-57.66 dBm

M1[1]
2.4644780 GHz
~30 d8m M2[1] | -63.70 dBm
2.4532090 GHz
-40 dBm
-50 dBm
M1
s
~60 dem Nt A f.J‘-Jp' A e T v
-70 dBm JL// \
-80 dBm
S il M \\”\m
N ol ey e o e e i s A e e
-100 dem
-110 dBm
CF 2.462 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.464478 GHz -57.66 dBm
M2 i 2.453209 GHz -63.70 dBm
13 1 2.470631 GHz -64.53 dBm
re deviation from self alignment. Consider 0.4 dB additional level w ~[ECICEEEE @ | B e "t Loyl Raw
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.9.3.2 20dB Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep

M1[1] | -57.66 dBm
2.4644780 GHz

-30 dBém

-40 dBm

-50 dBm
M1

L
Ghei e e v A o T f_Jw“‘ g A T

-60 dBm

-70 dBm

-80 dBm
Pl M \\WL

™

—
=

L AARAR A s Ty iy T T
-100 dBm
-110 dBm
CF 2.462 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
11 1 2.464478 GHz -57.66 dBm ndB 20.0 dB
T1 1 2.452529 GHz -77.33 dBm ndB down B 18.78 MHz
T2 1 2.471311 GHz -77.65 dBm () Factor 131.2
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AU e R D
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n Evaluation For: SlimeVR B.V.
Product: SlimeVR FBT Tracker
EMC Test Report Date: 12/7/2023

8.9.3.3 99% Bandwidth

MultiView Spectrum -

Ref Level -20.00 dBm ® RBW 200 kHz

@ Att 10dB  SWT 1.01 ms ® VBW 500 kHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1AC PS5 Off  Notch Off

LN Amplifier

1 Occupied Bandwidth

M1[1] | -57.66 dBm
2.4548000 GHz

-30 dBém

-40 dBm

-50 dBm

-60 dam Pt ot A Ea Tt et T
T 1] LA T A A7 P T ] fJ e AT

-70 dBm )I/ \
-80 dém

| AR R el T P e
-100 dBm
-110 dBm
CF 2.462 GH=z 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2.4548 GHz -57.66 dBm Qce Bw 17.576944755 MHz
T1 1 2,4531435 GHz -64.70 dBm Occ Bw Centroid 2.461931995 GHz
T2 1 2. 4707205 GHz -64.26 dBm Occ Bw Freg Offset -63.0042344572 kHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 IR Gl | iy AR e R D
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EMC Test Report

Evaluation For: SlimeVR B.V.

Product: SlimeVR FBT Tracker

Date: 12/7/2023

9 Power Spectral Density

9.1 Test Limits

FCC Part 15.247(e):

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission. This power spectral density shall be determined in accordance with the provisions of
paragraph (b) of this section. The same method of determining the conducted output power shall be used
to determine the power spectral density.

RSS-247 Issue 3 § 5.2(b):

The transmitter power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission. This power spectral
density shall be determined in accordance with the provisions of section 5.4(d), (i.e. the power spectral
density shall be determined using the same method as is used to determine the conducted output power).

9.2 Test Method

Tests are performed in accordance with ANSI C63.10:2013 § 11.10.2 Method PKPSD (peak PSD).

9.3 Test Equipment Used

Description Asset Manufacturer Model Cal Date Cal Due

EMI Test Receiver 8258 Rohde & ESW44 9/19/2023 9/19/2024
Schwarz

Horn Antenna (1-18GHz) 3780 ETS 3117 8/8/2023 8/8/2024
System Controller 4096 ETS Lindgren 2090 Verify at Verify at

Time of Time of

Use Use
1-18GHz Signal Path 3074, 2588, 2593,

without Pregamplifier 8188, 8185 10/5/2023 10/5/2024

9.4 Test Results

The device was found to be compliant. The peak power spectral density in 100kHz was less than 8dBm, and the
device is thereby deemed to comply with the 8dBm/3kHz limit.

9.5 Test Conditions

Test Personnel:

Brian Lackey

Test Date:

Supervising/Reviewing Engineer:
(Where Applicable) NA

Product Standard:
Input Voltage:

Limit Applied:

FCC Part 15.247
RSS-247 Issue 3

Ambient Temperature:

Battery

Relative Humidity:

Pretest Verification w / Ambient
Signals or BB Source:  Yes

Atmospheric Pressure:

Deviations, Additions, or Exclusions: None.

11/14/2023

See Above

25.6°C

52.2%

985.4mbar
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9.6 Test Data
Receiver Receiver
Measured Measured Path Antenna Antenna
Attenuation Power Power Loss Factor E Field EIRP Gain PPSD
Mode Channel Setting (dBm/100kHz) (dBuV) (dB) (dB/m) (dBuV/m) | (dBm/100kHz) (dBi) (dBm/100kHz)
802.11b 1 40 -57.21 49.79 6.22 32.1 88.11 -7.12 1.97 -9.09
6 40 -61.06 45.94 6.24 32.3 84.48 -10.75 1.97 -12.72
11 40 -63.48 43.52 6.27 32.5 82.29 -12.94 1.97 -14.91
802.11g 1 14 -52.45 54.55 6.22 32.1 92.87 -2.36 1.97 -4.33
6 14 -58.22 48.78 6.24 32.3 87.32 -7.91 1.97 -9.88
11 14 -60.78 46.22 6.27 32.5 84.99 -10.24 1.97 -12.21
802.11n 1 10 -51.91 55.09 6.22 32.1 93.41 -1.82 1.97 -3.79
6 10 -56.77 50.23 6.24 32.3 88.77 -6.46 1.97 -8.43
11 10 -59.49 47.51 6.27 32.5 86.28 -8.95 1.97 -10.92
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9.7  Wi-Fi802.11b
9.7.1 Channel 1 (2412 MHz)

Ref Level -20.00 dBm & RBW 100 kHz

& ALt 10deE SWT 1.05ms  VBW 1 MHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1DC PS Off  Notch Off

LN Armplifier

1RM Ma
M1[1] | -57.21 dBm
2.4104620 GHz

1 Frequency Sweep

-30 dém

-40 dBm

-50 dBm

-60 dBm Wwﬂwﬁuuw =T LWL W
-70 dBm h“"ﬂ i

-20 dem - \J‘\\
-90 dBém

-100 dBm
-110 dBm
CF 2.412 GHz 1001 pts 2.75 MHz/ Span 27.5 MHz
re deviation from self alignment. Consider 0.4 dB additional level w1 - aAborted [T == 202139711;;3 Eai IiEVEI Rlaw
07:12:50 PM 11/14/2023
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9.7.2  Channel 6 (2437 MHz)

Ref Level -20.00 dBm ® RBW 100 kHz

@ Att 10dB  SWT 1.05ms  VBW 1 MHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1DC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep Py v
M1[1] -61.06 dB

2.4359560 GHz
-30 dBm

-40 dBm

-50 dBm

M1
-60 dBm

-70 dBm

J— nM \ /\V‘V\
-90 dBm Fj
gt tarsutod”™” TN WO

-100 dBm:
-110 dBm
CF 2,437 GHz 1001 pts 2.75 MHz/ Span 27.5 MHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 UGG | diy AT e R D
07:19:37 PM 11/14/2023
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9.7.3  Channel 11 (2462 MHz)

Ref Level -20.00 dBm ® RBW 100 kHz

@ Att 10dB  SWT 1.05ms  VBW 1 MHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1DC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep Py v

M1[1] | -63.48 dB
2.4624670 GHz
-30 dBm

-40 dBm

-50 dBm

-60 dBm M1

70 dam - A jL,(L»M\"J\ mwwﬂw
A \
My

ISP N SRR N ——

-100 dBm:
-110 dBm
CF 2,462 GHz 1001 pts 2.75 MHz/ Span 27.5 MHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 UGG | iy AR e R D
07:26:07 PM 11/14/2023
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9.8  Wi-Fi802.11g
9.8.1 Channel 1 (2412 MHz)

Ref Level -20.00 dBm & RBW 100 kHz

& ALt 10dE SWT 1.04ms  VBW 1 MHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1DC PS Off  Notch Off

LN Armplifier

1RM Ma
M1[1] | -52.45 dBm
2.4069650 GHz

1 Frequency Sweep

-30 dém

-40 dBm

-50 dem M1

/ \
W "

-100 dém
-110 dBm
CF 2.412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
re deviation from self alignment. Consider 0.4 dB additional level w1 - aAborted [T == 2021397;5;3 Eai IiEVEI Rlaw
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9.8.2 Channel 6 (2437 MHz)

Ref Level -20.00 dBm ® RBW 100 kHz
@ Att 10dB  SWT 1.04ms  VBW 1 MHz Mode Auto Sweep
Input 1DC PS5 Off  Notch Off

LN Amplifier

Frequency 2.4370000 GHz

1Rm Max

1 Frequency Sweep

-30 dBm

M1[1] | -58.22 dBm
2.4306860 GHz

-40 dBm

-50 dBm

oL

=70 dBém A/
-80 dém

[

-90 dBm

TSRSV YR LW S PR MMWMWMWW
-100 dem
-110 dem
CF 2.437 GHz 1001 pts 4,0 MHz/ Span 40.0 MHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 UGG | G AR Reyteel D
07:41:45 PM  11/14/2023
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9.8.3 Channel 11 (2462 MHz)

Ref Level -20.00 dBm ® RBW 100 kHz
@ Att 10dB  SWT 1.04ms  VBW 1 MHz Mode Auto Sweep Frequency 2.4620000 GHz
Input 1DC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep 1Rm Max
M1[1] -60.78 dBm

2.4644780 GHz
-30 dBm

-40 dBm

-50 dBm

M1

-60 dBm

- MJWJWJWWWM WMMWWMMM
/ \
s M,

-100 dBm:
-110 dem
CF 2,462 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 UGG | diy AR e R D
07:47:11 PM  11/14/2023
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9.9  Wi-Fi802.11n
9.9.1 Channel 1 (2412 MHz)

Ref Level -20.00 dBm & RBW 100 kHz

& ALt 10dE SWT 1.04ms  VBW 1 MHz Mode Auto Sweep Frequency 2.4120000 GHz
Input 1DC PS Off  Notch Off

LN Armplifier

1RM Ma
M1[1] | -51.91 dBm
2.4057260 GHz

1 Frequency Sweep

-30 dém
-40 dBm

M1
-50 dBm v

- J V\
S \

-80 dBm

wﬂLPWl?U"M“ i ANMMNVJW %
ke

-100 dBm
-110 dBm
CF 2.412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
re deviation from self alignment. Consider 0.4 dB additional level w1 - aAborted [T == 2021:35%;}; Baileyel Rlaw
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9.9.2 Channel 6 (2437 MHz)

Ref Level -20.00 dBm ® RBW 100 kHz

@ Att 10dB  SWT 1.04ms  VBW 1 MHz Mode Auto Sweep Frequency 2.4370000 GHz
Input 1DC PS5 Off  Notch Off

LN Amplifier

1 Frequency Sweep Py v
M1[1] -56.77 dB
2.4319650 GHz

-30 dBm
-40 dBm
-50 dBm
M1
¥
P D VPO | PR O A AN U T 1 I WP
WWWW T T T v v
=70 dem

-80 dBm
-a0 dBm VI T T M/J LVL\\.

ot Aot f A VT |
Pt Mt el )
-100 dBm:
-110 dBm
CF 2,437 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 UGG | iy AR e R D
07:58:4% PM 11/14/2023
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9.9.3 Channel 11 (2462 MHz)

Ref Level -20.00 dBm ® RBW 100 kHz

@ Att 10dB  SWT 1.04ms  VBW 1 MHz Mode Auto Sweep
Input 1DC PS5 Off  Notch Off

LN Amplifier

Frequency 2.4620000 GHz

1 Frequency Sweep

M1[1] | -59.49 dBm
2.4644780 GHz

-30 dBm

-40 dBm

-50 dBm

-60 dBm

=70 dBém J
-80 dém ﬂ}\)d/
-90 dBm

et s o) VRS RSNV Y L MO ICT oY N S
-100 dBm:
-110 dBm
CF 2,462 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
re deviation from self alignment. Consider 0.4 dB additional level ur - [0 UGG | iy A Reyteel D
08:04:35 PM 11/14/2023
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10 Antenna Requirement
10.1 Test Limits
FCC Part 15.203:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with
the provisions of this section. The manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to devices operated under the provisions of
§§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and some
field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d), must be
measured at the installation site. However, the installer shall be responsible for ensuring that the proper
antenna is employed so that the limits in this part are not exceeded.

RSS-Gen Issue 5 § 6.8:

The applicant for equipment certification, as per RSP-100, must provide a list of all antenna types that
may be used with the licence-exempt transmitter, indicating the maximum permissible antenna gain (in
dBi) and the required impedance for each antenna.

Licence-exempt transmitters that have received equipment certification may operate with different types
of antennas. However, it is not permissible to exceed the maximum equivalent isotropically radiated
power (e.i.r.p.) limits specified in the applicable standard (RSS) for the licence-exempt apparatus.

Testing shall be performed using the highest gain antenna of each combination of licence-exempt
transmitter and antenna type, with the transmitter output power set at the maximum level. When a
measurement at the antenna connector is used to determine RF output power, the effective gain of the
device’s antenna shall be stated, based on a measurement or on data from the antenna manufacturer.

User manuals for transmitters equipped with detachable antennas shall also contain the following notice
in a conspicuous location:

This radio transmitter (identify the device by certification number) has been approved by Industry Canada
to operate with the antenna types listed below with the maximum permissible gain indicated. Antenna
types not included in this list, having a gain greater than the maximum gain indicated for that type, are
strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types
approved for use with the transmitter, indicating the maximum permissible antenna gain (in dBi).

10.2 Test Results

The device was found to be compliant. The device has an internal, permanently affixed antenna.
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11 Revision History

Revision Date Report Number Prepared Reviewed Notes
Level By By
0 11/29/2023 105609229LEX-002 B mcC Original Issue
1 12/7/2023 105609229LEX-002.1 B mcC Updated antenna
information
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